CATALOG OF
HOBART

REPLACEMENT
PARTS

DGC5 & HGC5 GAS CONVECTION

OVENS
ML-126614 DGC5
ML-126615 HGC5
ML-126616 HGC5D
ML-126617 DGC5X
ML-126618 HGC5X
ML-126619 HGC5DX

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 34608 Rev. K (July 2024)




DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

F-34608 Rev. K (July 2024) -2- © HOBART 2024



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

11
13
15
17
19
21
23

25
27
29
31

33

35
37

Table of Contents

CONTROL PANEL (ML-126614, ML-126615, & ML-126618)

CONTROL PANEL (ML-126616 & ML-126619) (PREVIOUS)

CONTROL PANEL (ML-126616 & ML-126619) (CURRENT)

ELECTRICAL COMPONENT PANEL (WITH COOK & HOLD)
ELECTRICAL COMPONENT PANEL (HGCSD & WITHOUT COOK & HOLD)
SIMULTANEOUSLY OPENING DOORS (BEFORE S/N 481909809)
SIMULTANEOUSLY OPENING DOORS (STARTING S/N 481909809)
INDEPENDENTLY OPENING DOORS (BEFORE S/N 481909809)
INDEPENDENTLY OPENING DOORS (STARTING S/N 481909809)

OVEN PANELS AND MOTOR (PREVIOUS CONSTRUCTION) (BEFORE
3-19-18)

OVEN PANELS (CURRENT CONSTRUCTION) (STARTING 3-19-18)
CONVECTION MOTOR (STARTING 3-19-18)
CONVECTION MOTOR (ENERGY STAR)

OVEN PANELS AND RACK SUPPORTS (PREVIOUS CONSTRUCTION)
(BEFORE 1-22-18)

OVEN PANELS AND RACK SUPPORTS (CURRENT CONSTRUCTION)
(STARTING 1-22-18)

GAS PIPING AND FLAME CHAMBER (BEFORE SERIAL NUMBER)
GAS PIPING AND FLAME CHAMBER (AFTER SERIAL NUMBER)

-3- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

32-33— |

5-6-7

| 8-9-10-11

| 12-13-14

15-16-17-18
20-21-22-23
24-25-26-27
19 34
PL-57938 |

CONTROL PANEL
(ML-126614, ML-126615, & ML-126618)

F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-57938

1

O~NO OB WDN

©

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

PART NO.

00-340324-00008
00-913102-00163
00-913102-00161
00-354575-00004
00-411242-00001
00-913149
00-913102-00326
00-411242-00001
00-411690-00003
00-411690-00004
00-411690-00006
00-411242-00001
00-411690-00001
00-411690-00002
00-411690-00003
00-411690-00004
00-411690-00005
00-411690-00006
00-340324-00009
00-424132-00001
00-424238-00001
00-424210-00001
00-424247-00001
00-497282-00001
00-497286-00001
00-497287-00001
00-497294-00001
SC-114-82
WS-028-20
00-411499-00003
00-411499-00004
00-424206-000G1
00-959489-000G1
00-340324-00012

CONTROL PANEL
(ML-126614, ML-126615, & ML-126618)

NAME OF PART AMT.
1Yo T = T I TSRS 1
Light - Indicator (DoubIE) (120 V.).....uii ettt ettt e e sabe e e e e aeaeeeas 1

Light - Indicator (DoubI) (240 V.).......coiiiee ettt e e e sbe e e e e aaaeeeas 1

Kit - Temperature Control (With Harness)...........oooviiiiiiiie e 1
THERMOSTAT, W/HDW SCREWS (KX-style)...

Timer (240 V.) (60 Hz.) (5-Hr.)....
Timer (240 V.) (50 Hz.) (5-Hr.)....
Knob......ccooiiii
Timer (120 V.) (B0 HZ.) (1-HE.) oo e 1
Timer (240 V.) (B0 HZ.) (1-HE.) oo o 1
Timer (120 V.) (60 Hz.) (5-Hr.)....
Timer (240 V.) (B0 HZ.) (5-HE.).cuuiiiiee e 1
Timer (240 V.) (50 HZ.) (1-HE. )i 1
Timer (240 V.) (50 HZ.) (5-HI.) oottt et 1
Switch (D.P.D.T.) (FAN SPEEA)......ceeiiiiiiiiiie ettt ettt e et e et neeeeeneeees 1

Overlay - Panel (1-Hr.) (Previous Construction)
Overlay - Panel (5-Hr.) (Previous Construction)
Overlay - Panel (1-Hr.) (Previous Construction)
Overlay - Panel (5-Hr.) (Previous Construction).....
Overlay - Panel (1-Hr.) (Current Construction)...
Overlay - Panel (5-Hr.) (Current Construction)...
Overlay - Panel (1-Hr.) (Current Construction).............cceiiiiieeiiiee e
Overlay - Panel (5-Hr.) (Current Construction).............ccccceiuieeiiiee e
Mach. Screw 4-40 x 5/16 Rd. Hd
WVASNET (SST).. ittt ettt ettt ettt ettt ettt e bttt e e e e ees

BUZZET (230 V.)...eee ettt ettt e et et e e eat e ehae e te e e eateeanneetraeaeeennnnes 1
BUZZET (115 V. ).ttt et e e e ae e et e e e e e eae e e ebeeeeseeeenseeenneensneaeeeennnes 1
Panel - Control Weldment (Previous Construction).............ccooooiieiiiiiiiiiie e 1
Panel - Control Weldment (Current Construction)
SWItCh (S.P.S.T.) (LIGht). ..ottt e e e

F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

10-11

8-9

\

A7 1
@

This Controller is
.~—2 no longer available.
Order Computerized
Control Panel Assembly
00-959075-000G3 (120 V.) 3
OR
00-959075-000G4 (240 V.) 4

%IA//

—_

CONTROL PANEL

(ML-126616 & ML-126619) (PREVIOUS)

F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-126616 & ML-126619) (PREVIOUS)

ILLUS. PART NO. NAME OF PART AMT.
PL-60640
1 SD-037-02 Self-Tapping Screw 10-16 x 1/2 Hex. Hex Washer Hd., Type AB.........cccooiiiiiiiiiiiieiiiiiiiiiiieees 3
*2 Controller
3 00-959075-000G3 Panel - Control Assy. (120 V.) (COMPIELE)........oeeiiiiiieeiiiie ettt 1
4 00-959075-000G4 Panel - Control Assy. (240 V.) (COMPIELE).........oceicriiiiiiiiie e ettt 1
5 00-354575-00004  Light - Indicator...........ccccceeiiiiiiiiiiiiieneee
6 00-358628-00002  Switch - Rocker (2-Position)
7 00-358628-00001  Switch - Rocker (3-Position)
8 00-424845-00001  Overlay - Control Panel (ML-126616 & ML-126619) (Previous Construction).............ccccvvveee.. 1
9 00-497288-00001  Overlay - Control Panel (ML-126616 & ML-126619) (Current Construction)...............cccccceeeun. 1

10 00-424842-000G1 Panel - Weldment (Previous Construction)............ccccveevueiineciniieniecniieeneeenn
11 00-499301-000G1 Panel - Control Assy. (Current Construction)..
12 00-423918-00001  EIECIIONIC BEEPET.......coiiiiiiee e ee ettt e e ettt e st e e e st e e e e teeeeanseeeeesaseeesanseeeesnsaeeessnnsnnnennnnes

* (No Longer Available, order ltem 3 or 4.)

-7- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

N 11
N /\12
5 11

// /

L

P PR
0
/9-10

N | L

D %:/\ %/

0
4

\6

CONTROL PANEL
(ML-126616 & ML-126619) (CURRENT)

F-34608 Rev. K (July 2024) -8-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-126616 & ML-126619) (CURRENT)

ILLUS. PART NO. NAME OF PART AMT.
PL-60643
1 00-920883-00003  Probe - Temperature For Computer Controller
2 00-959113-00003  Overlay (Hobart).........ccocceeeiiiiiiiieeieceeiee
3 Mach. Screw 4-40 X 1/2 Phil. Pan Hd............ocvooiiiieeee et
4 00-358628-00001  Switch - Rocker (3-Position)
5 00-358628-00002  Switch - Rocker (2-Position)
6 00-959074 Panel - WEIAMENL..........oeee e e e e e et e e e e e e s b e e e aaeas
7 SC-114-83 Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST).......ooooiiiiiiiieee e 1
8 WL-003-12 LOCKWASHEr #8 HEIICAL..........ccooiiiiiiiie et a e e e e 1
9 00-411499-00003  BUZZET (230 V. ).ttt ettt ettt ettt e e et e e e et e e e st s e e e e e b e e e aesbseeeesatseaeessseaestnssasrnnannes 1
10 00-411499-00004  BUZZET (115 V. )ittt ettt e e e e e e et e e e s e ba e e e e stseeeesnsseeestasbsssnnannes
11 NS-046-89 Nut Assy. 6-32 Hex KEPS
12 00-959110-00001  Plate.....uuvieiiiiiiieeeiie e eteee ettt e sttt e e ettt e e ettt e e ssateeessteeeeastaseeesssseeeansssaeasssaeensnssaaesasseeensnssnnsnnennes
13 Nut 4-40 Hex.
14 LOCKWASIET..... ..ot e e e e e e e e e e e et aeeaeeas
15 00-959000-000G1 Cable Assy. (USB) (1 Ft.) (Incls. Items 3, 14, & 15).......cociiiiiiiiieie et 1
16 00-959077-00001  Controller - COOKING (NCC)........coiiiiiiieiiieeitieeiie ettt e ite et et e et e sbe e et e e eneeesnaesssnaaeeeannnes 1
17 00-354575-00004  Light = INAICALON. ......c..eiiiiiiiiieie ettt te et e et e eae e et e e eneeeeneassseeaaaeannnes 1
-9- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

1-2
-
y
P
|
o
LD—DJ [
—
Z
7-8
o1
[O]
2]
— -
—
Z
10-11
o1
[O]
2]
30 @/12
31 T ST m T
- f— fm ' 32 00-353589-00001
] ! 33
— \
20| = 13
28— =
— 14
P
O -1 |
15-16
| —
—
17
26-27___| —
25|
| 18-19
=
Cn 2/° 20
(@]
Y
23-24___| 22
-

WITH COOK & HOLD

ELECTRICAL COMPONENT PANEL

(WITH COOK & HOLD)

00-428428-000G1
PARTS NOT ILLUSTRATED

_________________

Probe - Temp !
Wire - Sensor '
1

F-34608 Rev. K (July 2024)

-10-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ELECTRICAL COMPONENT PANEL
(WITH COOK & HOLD)

ILLUS. PART NO. NAME OF PART AMT.
PL-55191
1 00-417934-000G1  BIOCK ASSY. = POICEIAIN. ...ttt et e ettt e et e e e et e e e saeeeeestnnsanenneenes 1
2 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccoooiiiiiiiiiiiieeiiiiieeeees 1
3 00-421758-000G1  Transformer (120 V.) (24 V. OULPUL)........cooiiiiiiiiiiee et 1
4 00-421758-000G2 Transformer (208-240 V.) (24 V. OULPUL).......c.oiiiiiiiiiaiiie ettt e e 1
5 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......ccccceeiiiiieeeiciiiee e 2
6 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.........ccccoviiieiiiiiiiei i 2
7 00-411497-000A1  Relay (1-PolE) (120 V.). i i ittt ettt ettt ettt e bt et e e e e e annaes 1
8 00-411497-000A2 Relay (1-Pole) (200 V.)....ccviiiiiiiieiiie it
9 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T....
10 00-411497-000A1  Relay (1-Pol€) (120 V.)...ooeiiiieeeeieeeeeesee e
11 00-411497-000A2  Relay (1-P0IE) (200 V.).....ueieiieeiie ettt ettt ettt ettt e te e este et e e sbeeseeeaseeesseesseasssneaeeeennnes 1
12 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT........ccccoiiiiiriniiiiee e 2
13 00-423760-00001  Bracket - Ignition Module
14 00-913102-00292  Control - Spark Ignition Kit Includes 18-22 connector 1/4" insulated................cccceiiiiiiiiiiiiinee. 1
15 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......cccooiiiiiiiiiiiieiiiiieieeee 2
16 NS-044-07 NUt AsSy. 8-32 HEX KEPS ... ... ittt e e 2
17 FE-024-23 Bushing - EIECIICAl (SNAP)........ccciuiiiiiiiie et e et aa e e e e e 1
18 00-416535-00006  Relay - Heating (120 V.) (ML-126614).........ooiiiiiiii ettt 1
19 00-416535-00007 Relay - Heating (200-240 V.) (ML-126614)........oooiiiiiiiiiee ettt 1
20 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T........cccovvveeiiiiiiiieeeiciiiiiiieeees
21 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT....
22 00-417856-00001  Lug - Grounding (With St SCrEW)........ccocuiiiiiiiiie it
23 00-417934-000G1  BIOCK ASSY. = POICEIAIN. ......ccuiiieiiiiie ettt e st et e e et e e st e e e enseeeesneeeesnensnnnneneenes
24 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccocoiiieiiiiiieeeeiieeees
25 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T........ccuiiiiiiiiiiiiiieiiiiiiiieieees
26 00-416535-00006 Relay - Heating (120 V.)....ooiuiiiiie et
27 00-416535-00007  Relay - Heating (200240 V.)......uoi ittt e e e e et eeeneeenaeastseeaaeeannnes 1
28 00-424832-00001  Bracket - MOUNTING.......ccoiiiuiiiiiiiiie ittt ettt e e bt e e e bt e e eabb e e e e satb e e s stbbbensnneeees 1
29 00-413764-00001  THEIMMOSTAL........utiiiiiieitiieitii ettt ettt sa et e te e e st e e sbeeen b e e e bt e eaeeeesbeeanbeesnbeateneaeeaannnes 1
30 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......cccccooiiiiieeiiciiieeeciiiiiiieeeens 2
31 SC-114-83 Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST).......cceiiiiiiieiiie et 2
32 00-353589-00001  Probe Temperature (SST) Solid State (ML-126615)...........ccceiiiieiiiiieeiiiee e esee e sevivavraeeees 1
33 00-428428-000G1  Wire ASSY. - Flame@ SENSOT........cc.uoiiiiiiiieiiie ettt e e s e e et aeeesaaeaesnsasbnnsnnaeees 1
-11- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

------------------------------------------------------------

. 41 00-353589-00001 Probe - Temp 43 00-423813-00003 Wire - Ignition \:
, 42 00-920883-00003 Probe - Temp 44 00-428428-000G1 Wire - Sensor !
'\\ PARTS NOT ILLUSTRATED /
19-20 1-2
. L
eeel~ e ©e

¥
\8

[ ]
24 9

26

27
/

28 o
Z 29

30

31-32 C 9-10

,% 00000000

3 11

3839 |

\

)
o

HGC5D HGC5 / DGC5
WITHOUT COOK & HOLD [PL-55190 |

ELECTRICAL COMPONENT PANEL
(HGC5D & WITHOUT COOK & HOLD)

F-34608 Rev. K (July 2024) 12-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ELECTRICAL COMPONENT PANEL
(HGC5D & WITHOUT COOK & HOLD)

ILLUS. PART NO. NAME OF PART AMT.
PL-55190
1 00-417934-000G1  BIOCK ASSY. = POICEIAIN. ... ittt ettt e ettt e e sttt e e et eeesbee e e e stnnsnnneneenes 1
2 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccoooiiiiiiiiiiiieeiiiiiieeeees 1
3 00-411500-00012  Transformer (120 V.) (24 V. Output)
4 00-411500-00013  Transformer (208-240 V.) (24 V. OULPUL)........eiiiiiiiiieiiie ittt 1
5 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......cccccoeiiiiieeeiciiiee e 2
6 00-423760-00001  Bracket - Ignition MOGUIE.............c..oeeiiiiiieiiii ettt e s e et ee e e saa e e e stasrnnnananees 1
7 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......ccccceiviiiieeeiiiiee e 1
8 00-913102-00292  Control - Spark IgNition Kit..............coiiiuiiieiiiiie s e s e e e esaaeeesrnsrannanaeees 1
9 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......cccooiiiiieiiiiiee e 2
10 NS-044-07 Nut Assy. 8-32 Hex KEPS
11 FE-024-23 Bushing - EIECEIICAl (SN@P)......cieiieiieeiiiie e e s e e e e e e et e e e anteeeaaeaaeeeens 1
12 00-417856-00001  Lug - Grounding (With S&t SCrEW)........cooiuiiiiiiiiie et e et e e e 1
13 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......cccceiiiiiiiiniiiiee e 1
14 00-417934-000G1  BIOCK ASSY. = POICEIAIN. ..ottt ettt e et e e st e e e sae e e e e saeeeeasesnsnnnnneenes 1
15 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......cccooiiiiiiiiiiiiiiiiiiiiiiiiieeees 1
16 00-416535-00006  Relay - HEatiNng (120 V.). ..o iuiiiiiieie ettt ettt ettt et et e e e et e e saeeeteeeaeeeannnes 1
17 00-416535-00007 Relay - Heating (200-240 V.).....ccoiiiiiiiiiiieiiienee e
18 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T....
19 00-417934-000G1 Block AsSY. - POrCelain.........ccccecviieeiiiiieeiiie e
20 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.........ccocoveiiiiiiiiiiiiiiiieeeee
21 00-421758-000G1  Transformer (120 V.) (24 V. OULPUL).........eoiiiiiiiiiiiii ettt 1
22 00-421758-000G2 Transformer (208-240 V.) (24 V. QULPUL).......c.ooiiiiiiiieiiie ettt e e e e 1
23 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT........ccccoiiiiiiieniiiiee e 2
24 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.... .4
25 00-821875-00002 Relay - Solid State (50 AMP.).....ccceeiiiiiiiiiieeie e .2
26 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.... .4
27 00-821875-00002  Relay - Solid State (50 AM.).....ccouiiiiieiiieiie ettt ettt et ee et ettt e b e e anbe e saeeeteeeaeeaannnes 2
28 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......ccccceiiiiiiriniiiiie e 1
29 00-423760-00001  Bracket - Ignition MOAUIE.................ooiiriiiiiiieeeee et e e e e e et ae e et aaaeeeees 1
30 00-913102-00292  Control - Spark Ignition Kit Includes 18-22 connector 1/4" insulated................cccceeeeevviiiiiinnnnnn. 1
31 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......... .2
32 NS-044-07 Nut Assy. 8-32 HEX KEPS..........ccociiiiiiee e
33 FE-024-23 Bushing - Electrical (Snap).........ccoccveviiiniinieiicieeeceee e .
34 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......cccociiiiieiiiiiee e 1
35 00-417934-000G1  BIOCK ASSY. = POICEIAIN. ......ccueiieiiiiie ettt e st e et e e ettt e e st e e e snseeeesneeeeenensnnnneneeees 1
36 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......cccciiiiiiiiniiiieeeiiiiiiieieees 1
37 00-417856-00001  Lug - Grounding (With Set SCrEW)........ccoiuiiiiiiiiie et e et e 1
38 00-416535-00006  Relay - Heating (120 V.)................ A
39 00-416535-00007 Relay - Heating (200-240 V.)....cccooiiiiiiiiiieiieeee e A
40 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T. .2
41 00-353589-00001  Probe Temperature (SST) Solid State...........cccceiiiiiiiiiiiie et 1
42 00-920883-00003  Probe - Temperature For Computer CONtroller.............oeoiiiiieiieiiiiee et 1
43 00-961683-000G1  Kit - High VORAGE WIre........coiuiiiiiiiiieii ettt e e 1
44 00-428428-000G1  Wire ASSY. - Flame SENSOT.........c.coiiiiiiiiiiiie ettt e e e st e e e te e e e saaeaeetasrnnsanenees 1
-13- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

1-2-3

13-14

15-16-17-18

SIMULTANEOUSLY OPENING DOORS
(BEFORE S/N 481909809)

F-34608 Rev. K (July 2024) 14-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-57936

1

O~NO OB WDN

©

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

PART NO.

00-356562-00001
00-421923-000G1
SC-113-98
SC-041-01
WL-019-18
00-356550-00001
00-421913-00002
00-421913-00003
00-421913-00001
00-421913-00004
00-421904-000G3
00-421905-000G2
00-424163-00001
SD-034-52
00-424730-00001
00-424730-00002
00-424731-00001
00-424731-00002
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
00-343143-00002
00-347080-00002
00-343608-00002
00-352667-00001
PS-004-11
00-342166-00001
SC-047-28
00-347080-00002
SC-022-40
SC-113-90
00-357846-00001

SIMULTANEOUSLY OPENING DOORS
(BEFORE S/N 481909809)

NAME OF PART AMT.
[ E=TaTo | LT Lo o U SPPUPPRPRN 1
GIiP = St i
Mach. Screw 10-24 x 1/2 Slotted Hex Washer Hd....
Cap Screw 1/4-20 x 3/4 Hex Hd. (SST).......ccccueeneee.
LoCkWasher 174 Light...........ooiiiii et
= L (e T 4 o T o TSRS 1
Panel - Outer Door (RH) (W/O Window)...
Panel - Outer Door (LH) (W/WINAOW)........coiiiiiaiiiiee et se e emeeeeeaaaaaeaeeas 1
Panel - Outer Door (RH) (W/WINAOW)..........ccioiiiiiiieiiee ettt 1
Panel - Outer Door (LH) (W/O WINAOW).........uiiiiiieiiiiiiei ettt e et e e e e e et e e e 1
Frame Assy. - Chain DOOr (LH)......cooiiiiiiiiiiee e e e 1
Frame AsSY. = DOOT (RH)......cuuuiiiiiieiii et et e e e e et e e e e e e st b e e aees 1
LeVET = DOOT SWItCR......ciieii ettt ettt ae e e e e 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccccoviieeeiiiiiiie e 1
Door Assy. (LH) (W/Window)
Door Assy. (LH) (W/O WINAOW)........ooiuiiiiiiiiiie ittt sttt e e e 1
Door Assy. (RH) (W/WINAOW)........couiiiiiiieiti ettt st e e 1
Door Assy. (RH) (W/O WINAOW)........ccuuieiiiiiie e eie e et ee st e e e e e e e sne e e s ante e e e snneeeaaeaaeaeens 1
Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T.........ccccoiiiiiiiiiiiiiiiiiiiiiieees 4
Window Assy
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., TYpe AB........cceiiiiiieiiiiteeiiee e 9
Panel - Inner DOOr (W/WINGOW).......ccoiiiiiiiiieiete e e e e e ettt e e e e e e e e e sttt e aeaeaaeeeessnnnnnaeaaees 1
Panel - Inner Door (W/O WINAOW)........ccuuiiiiiie ettt ettt st e e et eabaa e e e e e e e e 1
WVASIIET ... ettt ettt b bt e et 2
Bearing = DOOK SNaff.........cccuiiiiiiii e e et aaaeaaaaeeas 2
Door Chain & TUMNDUCKIE ASSY.......cciiiiiie ettt et e e et e e e sntaeeaaeaaeaeeas 2
(021 o1 ST B Lo Yo g o] o SRR PRSRRUUPPPPPPNY 1
Spirol Pin 3/16 x 1-1/4 Heavy...
Sprocket - DOOT Shaft..........ooouiiiiii e 2
Set Screw 1/4-28 x 3/8 Hex Hdls., CUP Pl.........ccuiiiiiiiiiiccee e 2
Bearing - DOOT Shaft.........oo.iiiiiie ettt e e e e e e e e e eas
Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST).....coiiiiiiiii et
Mach. Screw 1/4-20 x 3/4 Slotted Hex Washer Hd...
Channel - Door Sill Weldment..............uii it nee e

-15- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

1-2-3

7-8-9-10

15-16-17-18

22-23

PL-58628

SIMULTANEOUSLY OPENING DOORS
(STARTING S/N 481909809)

-16 -

F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-58628

PART NO.

00-356562-00001
00-421923-000G1
SC-113-98
SC-041-01
WL-019-18
00-356550-00001
00-421913-00002
00-421913-00003
00-421913-00001
00-421913-00004
00-421904-000G3
00-421905-000G2
00-424163-00001
SD-034-52
00-499289-000G1
00-499289-000G2
00-499290-000G1
00-499290-000G2
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
00-343143-00002
00-347080-00002
00-343608-00002
00-352667-00001
PS-004-11
00-342166-00001
SC-047-28
00-961294-00001
00-922154

SIMULTANEOUSLY OPENING DOORS
(STARTING S/N 481909809)

NAME OF PART AMT.
[ E=TaTo | LT Lo o U SPPUPPRRRN 1
LTy o T S PSP RRUOUPUPPPPNt 1
Mach. Screw 10-24 x 1/2 Slotted Hex Washer Hd...............cccoiiiiiiini e 3
Cap Screw 1/4-20 X 3/4 HexX HA. (SST)...c.uiiiiiiiiiiei ettt 4
LOCKWASNET 1/4 Light........ ittt e st e e e st e e e nnr e e aaeaaeaeens 4
Latch - Friction
Panel - Outer Door (RH) (W/O WINAOW)........coiuiiieaiiiie et e e e e e e e e 1
Panel - Outer Door (LH) (W/WINAOW)........coiiiiiiiiiie ettt e e e e e 1
Panel - Outer Door (RH) (W/Window).......
Panel - Outer Door (LH) (W/O Window)...
Frame Assy. - Chain Door (LH)................
Frame AsSY. - DOOT (RH).....ooiiiiiiiiie oot e et e e e e et e e e e e et aeeaees
LeVET = DOOT SWItCR. ...ttt ettt ettt e e e e 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T....
Door Assy. (LH) (W/WINOW).......ueiiiiiiiii ittt ettt e e e 1
Door Assy. (LH) (W/O WINAOW)........oouiiiiieiie ettt et 1
Door Assy. (RH) (W/WINAOW)......ccoiiiieeiiieeeeieie e et e st e et e et e e s eesne e e e sneeeeesnnaeeeaaeaaeaeens 1
Door Assy. (RH) (W/O WINAOW).......ccoiiiieiiiiie ettt s e e e e e e eaeeeens 1
Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T..
WVINAOW ASSY ...ttt ettt e et ettt e ettt e e ettt e e eate e e e aae e e e e et e eeeameeeeeameeeeeameseeeamseeeassseeeaneeaeaaaaannnnen
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB........ccoiiiiiiiiieii e
Panel - Inner Door (W/WINdOW).........ccccuvvriiiiieieeeeeeeeeeeiinns

Panel - Inner Door (W/O Window)..
Washer........cccccovviiiiiiiee

Bearing - DOOK SNaft.........cccuiiiiiiii et aaaaaaaeeas
Door Chain & TUMNDUCKIE ASSY.......cciiuiiieiiiii ettt et e e ae e e e snbe e e aaeaaeaeeas
Cable - Door Stop

SPIrol Pin 3/16 X 1-1/4 HEAVY.......oociiiiii ittt 2
Sprocket - DOOr SHaft..........ooiiiie ettt e et e e et e e ern e eeeenes 2
Set Screw 1/4-28 x 3/8 Hex Hdls., CUP Pl........ooiiiiii e 2
SUPPOTE = LOWET DOOT ..ot ettt ettt e et e e e et e e e este e e e ateeeeaaneeeeeansseaeannseaeeesnsnnnnnnenen 1
SCrew 1/4-20 X 1 HEX H. ..ottt e et e et e e e e sae e e e eesnensneneeean 4

17 - F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

~~15-16-17-18

19 20

N
-
N
N
|
N
w

\
\\g\

&
g
x

N—7
o,
1

Thiz style % ’

handle no /])

longer available,
order Item 4. M‘:

N

INDEPENDENTLY OPENING DOORS
(BEFORE S/N 481909809)

F-34608 Rev. K (July 2024) 18-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

INDEPENDENTLY OPENING DOORS
(BEFORE S/N 481909809)

ILLUS. PART NO. NAME OF PART AMT.
PL-57937
1 00-959087-00001  Screw 1/4-20 X 1-1/4 Black Hd..........oooiiiiiiii et e e e e senneeeeeeeeees 2
2 WL-013-14 Lockwasher 1/4 Internal Shakeproof (SST)........ccuiiiiiiiiiiii e 2
3 00-957108-00001  Handle - MOolded (BIACK)..........c.eeiiieiieiie ettt ettt esateeesre e snaeessnaaeeeennnes 1
4 00-913102-00179  Kit - Handle
5 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST).....coiiiiiiiii et 4
6 00-357846-00001  Channel - Door Sill Weldment..............ooi ittt ee et e e et e e seeneeeeeeeeees 1
7 00-423847-00001  Strike = DOOT.......eiiiiiiiiiieiiieiie ettt
8 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB
9 00-358600-00001  Panel - Outer Door (W/Window)............ccovveeeeiieeccciiee e
10 00-358600-00002  Panel - Quter Door (W/O WINAOW)..........uiiiiiiieeiiiieeeieeeeeieeeesstaeeeesasseesssaeeessnsseeesnsseasssssssnsansenes
11 00-421905-000G1 Frame Assy. - Chain DOOr (RH).........coiiuiiiiiiiiii et et s e e et e e e e staae e e stnsrnneanaeees 1
12 00-421904-000G2 Frame Assy. - Door (LH)
13 00-424163-00001  LeVEr - DOOI SWILCR.......oiiiiiiiieiiiie ettt ettt e e et e et e e st e e e sanaee e ensaeeeesaeeesensennnenennes
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.........ccocociiiiiiiiiiiiiiiieeeee 1
15 00-358529-00005  Door Assy. (LH) (W/WINGOW).........ooiuieiiieiiieiie ettt eee ettt et e eteeeneeeenaesssneaeeeennnes 1
16 00-358529-00006  Door Assy. (LH) (W/O WINAOW).......coiuiiiiiieiie ettt ettt e et eeaeaenneeaeeeennnes 1
17 00-358530-00003  Door Assy. (RH) (W/Window)
18 00-358530-00004  Door Assy. (RH) (W/O WINAOW).........eiiiiiiiiiiiieeeiie et ettt e bee e e eneeesaeeeseeeaaaeannnes 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T.......ccccoooeiiiiiiniiiiiiiieeees 4
20 00-358534-00001  WINAOW ASSY....uuiiiiiiaiiieitieaiieeiieeitee et ettt e b et e e ebeeanee s
21 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB
22 00-358532-00001  Panel - Inner Door (W/WINdOW)........c.ucveeiiiieeeeriiieee e
23 00-358533-00003  Panel - Inner Door (W/O WINAOW)........cccouiiiiiieeeeieeesiie e eeieeeeeiveeestaeeesseeesssseaeassaeaesnsssssssananees
24 PS-004-11 SPIrol Pin 3/16 X 1-1/4 HEAVY.......cccuiie ettt ettt et se e st e e e sntaea e snsbeaestsnsnnsaneeees 1
25 00-343143-00002 Washer
26 00-347080-00002  Bearing - DOOT SNaAft........cccuiiiiiiiiiiiiii ettt ettt et e e e e 1
27 00-424158-00001  DOOK StOP.....uuiiiiieitiieiiee ittt eetie ettt ete e et e e eteeeteessteeesaeesaeeeasaaeasseeabeessseeasseesnseessseeassessnseessseaeesannnes 1
28 SC-113-90 Mach. Screw 1/4-20 x 3/4 Slotted Hex Washer Hd..............cccoiiiiiiiii e 2
-19- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

This style
handle no
longer available,
order Item 4.

t

32

i

\

INDEPENDENTLY OPENING DOORS
(STARTING S/N 481909809)

<
@ T —17-18-19-20

\

F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-58627

1

00N O~ WDN

©

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
00-913102-00179
SD-034-22
00-499264-00001
00-497586-00001
00-347545-00001
WL-013-11
SC-117-73
00-358600-00001
00-358600-00002
00-424163-00001
SD-034-52
00-421905-000G1
00-421904-000G2
00-499285-000G1
00-499285-000G2
00-499286-000G1
00-499286-000G2
SD-034-62
00-358534-00001
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-357837-00001
SD-034-22
00-961535-00001
00-922154
00-961294-00001
SD-034-22

INDEPENDENTLY OPENING DOORS
(STARTING S/N 481909809)

NAME OF PART AMT.

Screw 1/4-20 X 1-1/4 Black Hd.........ooooiiiiiie et 2
Lockwasher 1/4 Internal Shakeproof (SST).........uuuiiiiiiiiiiieee e 2
Handle - Molded (BIACK)...........ocoiiiiieiie et e e e e e e e e e e e e e e 1
Kit = HANAIE. ...ttt et e et e e st e et e e e e e e aeeeeas 1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., TYpe AB........ccceiiiiieiiiieeeciee e 2
Plate - Latch CULOUL.........couiiiiii ettt ettt a e e 1
LatCh = DOOT ROIIET.......coiiieiiie ittt b ettt et e e e e e ennnes 1
Catch Assy. - Door (Ball Style) (NOt SROWN)..........ccoiiiiiiiiiee e 1
Lockwasher #10 Internal Shakeproof (SST).......cc.eiiiiiiiiie e 2
Mach. Screw 10-32 x 5/8 Phil. TruSS Hd.......ccuuiiiiiiiiee e 2
Panel - Outer DOOr (W/WINAOW).........coeiiiieeieiiee et et e e et e st e e et eesneee e s e e e snsaeeeaaeaaeaeens 1
Panel - Outer DOor (W/O WINAOW).........ceiiiiiieiiieeiiee e eeee st e et e e s e e e snee e s eeesnaeeeaaeaaeaeens 1
Lever - Door Switch

Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccoooiiiiiiiiiiiieeiiiieeeees 1
Frame Assy. - Chain DOOr (RH)......ooiiii et a e e e e e 1
Frame AsSY. - DOOT (LH)...coouiiiiiie ettt 1
Door AsSsY. (LH) (W/WINAOW).......uiiiiiiiiiiee e ettt et e e e e e s et e e e e e e e e e eeannnnaeeaaes 1
Door Assy. (LH) (W/O WINAOW)........ooiiiiiiieiiie ettt ettt st et a e e 1
Door AssY. (RH) (W/WINAOW).......oiieiiiiiiiiieee et ee ettt e e e e e sttt e e e e e e st eeee e s s snsnnnnnaeeaeas 1
Door Assy. (RH) (W/O WINAOW)......cuuiiiiiiiiiiie ettt sttt e e e 1

Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T..

Bearing - DOOr Shafl....... ..ottt e e e e e e e e eas 1
ST=T 1R B oTo] g = o To PSP PTPTTOPPUPPPPIRE 1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., TYpe AB........ccceeiiiiieiiieeeciee et 3

3 (o] ol B Lo o ST SRS P SRR U PP UOUUOUPPPPPPRt 1
Screw 1/4-20 X T HEX H.....oooiiiiiiii et 2
SUPPOIt = LOWET DOOT.......ccciiiiiieeitiete ettt e et e e ettt e e st e e e te e e e esteeeestaeeesssseeeesnsseessnsseassssssssnnneenen 4
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB........ccceiiiiieiiiieeciee e 1

=21 - F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

! 40 00-427617-00001 Flue - Deflector 48 00-343634-00002 Caster :
' 41 00-959663-00001 Tube - Snorkel Assy. 49 00-357047-00001 Caster - Swivel |
' 42 00-402558-00004  Clip - Bulb 50 00-357047-00002 Caster - Swivel :
' 43 00-424172-00001 Leg - Set (PTD) 51 00-417063-00001 Strap !
\ 44 00-424172-00002 Leg - Set (SST) 52 00-357093-00001 Ring - Locking !
' 45 00-424157-000G7 Leg (PTD) 53 00-288946-00002 Foot ;
' 46 00-342150-00005 Leg (For Double Stack) 54 SC-113-76 Screw |
' 47 00-343634-00001 Caster 55 00-425428-00001 Foot (Adjustable) I
" PARTS NOT ILLUSTRATED :

32-33-34

23-24-25-26

20-21—"

OVEN PANELS AND MOTOR
(PREVIOUS CONSTRUCTION)
(BEFORE 3-19-18)

F-34608 Rev. K (July 2024) 22



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-57935

PART NO.

FE-006-05
00-414540-00B35
00-342285-00001
FE-002-03
00-358516-00001
00-358516-00002
WS-029-46
NS-046-86
00-411136-00003
00-411136-00004
00-415780-00003
00-415780-00005
00-424840-00002

00-423289-000G1
00-411289-00004
SC-120-15
00-958827-000G3
00-405016-00001
00-424140-00002
00-424228-00002
00-417856-00001
01-1000V7-00028
00-357036-00001
00-342766-00002
00-913102-00032
00-423832-00001
01-1000V7-00027
00-357036-00003
00-357036-00001
00-913102-00032
00-411496-000F1
00-499310-000G1
SD-034-47
SC-113-65
WS-029-46
FE-002-52
00-358723-00001
00-425324-00001
00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001
00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76
00-425428-00001

OVEN PANELS AND MOTOR
(PREVIOUS CONSTRUCTION)
(BEFORE 3-19-18)

NAME OF PART AMT.
LOCK NUL /2 1ottt ettt e e et e et e et e e steesnseeenaeesaseessneaeaennnnes 1
CoNdUIt 3/8 X 35 TN LGttt et r e aaeens 1
BUSKING = PIASTIC......ceiieiie ettt e et e e e e s nte e e e nnbeeeaaaaaaaeens 2
Connector - Conduit 3/8 TS Straight..........oocuiiiiii e 1
Motor 1/2 Hp. (2-Speed) (115 V., 50/60 Hz., 1 Ph.)....c.coiiiiiiiiii et 1
Motor 1/2 Hp. (2-Speed) (208-240 V., 50/60 Hz., 1 Ph.)..c..ooiiiiiiieiieeiieecee e 1
LA T =Y TSP PPPRPPP 4
NUt ASSY. 5/16-18 KEPS HEX......ccvvie et iiie ettt see ettt e s e et e e e nntn e e e aeeeaeeas 4
Cover - Fan (50 Hz.).............
COVET = FAN (B0 HZ.)..oo oottt ettt e e e e et e e e st e e esaee e e sasaeeessaeeesssssssnnnnenees 1
Wheel - BIOWET (B0 HZ.)......oiiiiiiiiiiiiee ettt sttt 1
Wheel - BIOWET (50 HZ.).....ueiiiiiiiiicieee ettt 1
Panel - Back (SST) (OPtoNal).........cooiuiiieiiiee e e e eaaeeeeeeens 1
Not Available for Service
IMOEOT IMIOUNL. ...ttt ettt e e et e e ettt e e e e ae et e e eateeeeansseaeannbeaeeesnsnsnnnnenan
SpPACEr - FAN HOUSING. ....ciiiiiiiii ittt et e e e et e e e e ente e e e e senteaeeesnnnsnnneeean
Mach. Screw 1/4-20 X 4 RA. Ha.....oooiiiiiii e 4
Kit = OVEN LMt ASSY...eiiiiiiiiiiiiii ittt e e et e e e e e e e e st e e e e e e s s s snbaeteaeeeeesaansnnnnaeaaaeas 1
Cord - Electric SUPPIY (120 V. ONIY)...ooooiieiiiecee ettt et aaaeees 1
Panel - Outer (RH) (SST) (ML-126614, ML-126615, & ML-126616)..........cccccueererrieaiiiiieeeains 1
Panel - Outer (RH) (SST) (ML-126618 & ML-126619)........cccuiiiiiiiiiiiiieniii et 1
Lug - Grounding (With Set Screw)
Bulb (120 V.) (Previous CONSIUCHION)..........eiiiiiiiiiiii ittt e e e 1
Oven Lamp (40 Watts) (120-130 V.) (Current Construction)............ccccceeiinoiiiiiiniinniciiieeeeee 1
Light Bulb - Oven (40 Watts) (240 V.) (Previous Construction)............cccceeviiieeniiiiiiiiieieeeeeeenn 1
Kit - Lamp & Housing (250 V.) (Current Construction).............cccoeiiiiiiiiiiiiie e 1
Cover - Lamp Electrical
Lamp - Oven (Complete) (Lens, Base, & 120V Bulb) (Current Construction).............ccccceeeeeen. 1
[T T = 4o o TP RPRROR PRIt 1
Oven Lamp (40 Watts) (120-130 V.)....uuiii ettt et eaa e e e eraaa s aannees 2
Kit - Lamp & HOUSING (250 V.)...uviiiiiiie ettt ettt e e e et bn e e e e e aaaeeeas 2
Switch - Micro (Units Bulilts Before 5/12/09)...........coiiiiiiiiiiee e eetie et sve e 1
Micro Switch Kit (Units Builts After 5/12/09)..........cieiiiiiiiiiieesciee e see e e e se e seenaanaaneeees 1
Self-Tapping Screw 6-32 x 1 Slotted. Hex Washer Hd., Type T.......c..cccoviieeeiiiiiiie e 2

Cap Screw 5/16-18 x 1-1/4 Hex Hd
R AT = T 3 T SRS

Connector - Conduit 3/8 TS 90 DEGIee.........uuiiiiiiieiiiiieeeeieeeeie e e seee e e st eeeeseeeeeseeeaesenneneeeneeees 1
SPACET - STEEL. ...ttt et e e e e nteeeetnnnnnannnenan 2
Bracket - DOOr SWItCR........c..uiii ettt st e et e e e e aaaeaeens 1
Flue - Deflector

TUDE = SNOTKEL. ...ttt et e et e e bt e e e st e e e
(O T T T o] o T T SRR PTPTTOPPPPPPPIRE 2
Leg = Set (25-3/4 IN.) (PTD)...uiiiiieiiie ettt ettt ettt e ettt e et eeneeenbeesteaeaeeaannnes 1
Leg = St (25-3/4 IN.) (SST)..tteitieitit ittt ettt ettt e e e e 1
Leg Assembly for Caster and Foot (Painted Black)...........cccceeeiiiiiiiiiiiiiiiee e 4
Leg (8 In.) (DOUDIE StACK)........cccoiueiieiciiie ettt e a e e e e e e as 4
Caster (Swivel With Brake) (7.5 IN.)...couiiiiiiiiii e 2
Caster (Rigid) (7.5 In.).cccccoveiniiinnn.

Caster - Swivel (Without BraKe)..........cocuueii oo e ettt e e et e e e seeneeneeeeeees 2
Caster - SWiIVel (With Brake)...........eeii ot steee e e e eeneees
SHrAP = TIE DOWN. ...ttt ettt e e e ettt e e et et e e e ae et e e e nneee e e nbeeeeeanteeeeeannseaeesnnnnsnnnnenen
Ring - Locking (Use With IHEM 45)....... .o e e e
Foot - Adjustable (1-5/8) (SST) (Use with Item 45)...

Cap Screw 1/4-20 x 1 Hex Hd. (Use With 1€gS)........coiiiiiiiiiiiieiiieie e
Foot - Adjustable (Use With ITeM 46)............oooiiiiiiiiiie e

-23- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

_____________________________________________________________________

6-7-8-9

00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001

Flue - Deflector

Tube - Snorkel Assy.

Clip - Bulb

Leg — Set (PTD)
Leg — Set (SST)
Leg (PTD)

Leg (For Double
Caster

28
29

Stack)

00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76

00-425428-00001

PARTS NOT ILLUSTRATED

11-12-13

o]

Caster

Caster - Swivel
Caster - Swivel
Strap

Ring - Locking
Foot

Screw

Foot (Adjustable)

_____________________________________________________________________

4_5/' 0

OVEN PANELS
(CURRENT CONSTRUCTION)
(STARTING 3-19-18)

S e e ————————— -

F-34608 Rev. K (July 2024)

-24-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

OVEN PANELS
(CURRENT CONSTRUCTION)
(STARTING 3-19-18)

ILLUS. PART NO. NAME OF PART AMT.
PL-61244
1 00-424840-00002  Panel - Back (SST) (OPtIONI).....c..oiiiiiiiiaie ettt ettt eeeeeeeea e e e 1
2 00-958827-000G3  Kit = OVEN LMt ASSY ... .eiiiuiiiiiiieiie ettt ettt et e s e e et e e et e e ete e e seeenbeeanseeenseesaeeassseaaaeannnes 1
3 00-417856-00001  Lug - Grounding (With Set SCreW).......ccoiiuiiiiiiiiie et et ee e e e see e eeeees 1
4 00-424140-00002  Panel - OUEr (RH) (SST ). ittt ettt ettt ettt et e et e sttt e et e e saeeeteeeaeeeannnes 1
5 00-424228-00002  Panel - OUEr (RH) (SST ). .iiiuiiiiiiiiiteiie ettt ettt ettt ettt e bt e e et e st e e saeeeteeeaeeeannnes 1
6 00-960194-00001  OVEN Lamp (A0WV) (120 V.). .ottt ettt ettt et e et e e ebe e e te e e nee e sbeeeteeeaeeeannnes 2
7 00-961766-00001  OVEN Lamp (A0WV) (240 V.)...o ittt ettt ettt ettt eb ettt nne et e e e e e 2
8 00-961291-00001  BuUIb - HAlOGEN (120 V. ). .eiiuiiiiiiieiiie ettt ettt ettt et en e e e AR
9 00-961291-00002  Bulb - Halogen (230V) (240 V.)... AR
10 00-425324-00001  Bracket - DOOF SWICH.......coiiiiiiiiiiie et e e ettt e e st e e e saeeeeesneeeeenennnnnneneeees 1
11 00-411496-000F1  SWitCh = MICTO (DOOK).... ..ottt ettt ettt e et e et e e e e naeebeeeneeeeneeenneansseeaeaeannnes 1
12 00-499310-000G1  Micro Switch Kit (Incls. Ifems 10, 11,& 13)....cuiiiiiiiiieiie ettt 1
13 SD-034-47 Self-Tapping Screw 6-32 x 1 Slotted. Hex Washer Hd., Type T.......cccooiiiiiiiiiiiiieiiiiiiieieeee 2
14 00-427617-00001  Flue - Deflector
15 00-959663-00001  TUDE = SNOTKEL.....couueiiiieeiie ettt ettt e e et e et eeae e e seee e aeeeaneeteeasneeenseessseaaaeannnes
16 00-402558-00004  ClIP = TUDING. ..ottt ettt e h e et e e et e ehte et e e aab e e eabeesheeeaseeanbeeaabeeenbeesabeatsneaeaaannnes 2
17 00-424172-00001  Leg - Set (25-3/4 IN.) (PTD)....uiiiiiiiie ittt ettt ettt e ettt e et eeneesnbe e sbeeeaeeeannnee 1
18 00-424172-00002  Leg - Set (25-3/4 IN.) (SST)..ttittitiiie ittt etee sttt ettt ettt b e st e bt et e st e e anbe e saeesteneaeeaannaes 1
19 00-424157-000G7 Leg Assembly for Caster and Foot (Painted Black).............ccccveeiiiiiiiiiiiiiiiee e 4
20 00-342150-00005  Leg (8 IN.) (DOUDIE StACK).........uueeiiiireeiiiieeeeieee s etee e see e e rtee e et e e et e e e ste e e e sssaneestnsennnnneanes 4
21 00-343634-00001  Caster (Swivel With Brake) (7.5 In.) (Double Stack)..............coovuieiiiiiieieiiieie e 2
22 00-343634-00002 Caster (Rigid) (7.5 In.) (Double Stack)
23 00-357047-00001  Caster - Swivel (Without Brake)...........cccuiiiiiiiiiiiiiiiiciie et
24 00-357047-00002  Caster - SWIVel (With BraKe)...........ccccieiuiiiiiieiiie ettt ettt e saeeeenaesssneaeeeennnes
25 00-417063-00001  Strap = TiE DOWN.......coiitiiiiiieiii ettt et e et e et e e s et e e nbeeeasee e st e e ebeeesseeenseesneeassseaaaeannnes
26 00-357093-00001  Ring - Locking (Use With M 19)........oiiiiii et
27 00-288946-00002  Foot - Adjustable (1-5/8) (SST) (Use with Item 19)...
28 SC-113-76 Cap Screw 1/4-20 x 1 Hex Hd. (Use With 1€gS)........cooiiiiiiiiiiiiii e
29 00-425428-00001 Foot - Adjustable (Use With &M 20)..........cooiiiiiiii et
-25- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

S

CONVECTION MOTOR
(STARTING 3-19-18)

F-34608 Rev. K (July 2024) 26



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

CONVECTION MOTOR
(STARTING 3-19-18)

ILLUS. PART NO. NAME OF PART AMT.
PL-61245
1 SC-120-15 Mach. Screw 1/4-20 X 4 RA. Hd..........oiiiiiiiiieece ettt e e eas e eeeeees
2 00-411136-00003  Cover - Fan (50 Hz.)....................
3 00-411136-00004  COVEr = FaN (B0 HZ.)....c.uiiiiiiiieciie ettt ettt et e et e e eneeesbeesrsneaeeeennnes 1
4 00-411289-00004  Spacer - FAN HOUSING. ......coiuiiiiiiiiee ettt e et e et e e e sttt e e e et eeessnteeeeesssaeaeeenssnnenneneen
5 00-415780-00005 Wheel - Blower (50 Hz.)....
6 00-415780-00003  Wheel - BIOWET (B0 HZ.)........oiiiiiiiiie ettt e et et e eee e e saeeeteeeaeeeennnes 1
7 00-961671-000G1  MOoUNt = MOTOF (FIONT).......iiiiiiiiiiiiie et e et e e e e e e e ettt ee e e e e e e e nasnaeeeeessnnnanes
8 00-342159-00033  Insulation (28 x 33 x 1 In.).
9 00-960963-00001  Mount - Motor, Wrapper....
10 00-961668-00001  Mount - Motor (R€Ar)........cc.ceeeviueiieiiieecieee e
11 00-961739-000G1 Motor, 120 VAC, 0.5 HP Motor Harness Included with Motor.............ccocuveiiiiiiiiniieciiicccee
00-962168-000G1T  MOtOr HAMMESS.......ciiiiiiiiieiiiie e cee ettt e et e et e e st e e e et e e e staeeestaeeeentaeaesssaeaesnssneeessnnnsnnnen
12 00-961739-000G2 Motor, 208-240 VAC, 0.5 HP Motor Harness Included with Motor...
00-962168-000G1  MOLOr HAIMMESS......eoiiiiieiiieeeee et e e e e e e e et e e e e e e e ettt ae e e e e e e e e eae e
13 NS-046-86 Nut ASSY. 5/16-18 KEPS HEX.......c.oiiiiiiiiiieiiieeiee ettt ettt st ae e e e e
14 00-961831-00001  Pan = DIiP, MOLOT........cciuiiiiieiii ettt ettt ettt ee st e et eesbe e seeeeseesbeesnseeesseesaneessnaaeeeannnes 1
15 SC-037-75 Cap Screw 5/16-18 X 3/4 HeX Hd......ocoiiii e 2
-27 - F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

/5

CONVECTION MOTOR
(ENERGY STAR)

F-34608 Rev. K (July 2024) 08



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61810

1

2

3

4

*5

6

7

8

9

10

11

12

PART NO.

SC-120-15
00-411136-00004
00-415780-00003
00-411289-00001
00-962792-000G1
00-962791-00001
00-962793
SC-037-75
00-961831-00001
NS-046-86
00-961739-000G1
00-961739-000G2

CONVECTION MOTOR
(ENERGY STAR)

NAME OF PART

Mach. Screw 1/4-20 X 4 RA. Hd........oiiiiiii e
Cover - Fan (60 Hz.).........c.cc.......

Wheel - BIOWET (B0 HZ.).........eeiiiiieieee ettt e e e e e e e e e e e e e e e e aeeeeaes 1
Spacer - Fan HousiNg (1/8 PIP@ X 27/8)......cciiuiiieiiiee ettt 4
Motor Mount ASSY......cccuvveriiieeeiiiiieeiies

Plate - Motor Mount....

Spacer - Motor.........ccccevvvvevcieenns

Cap Screw 5/16-18 X 3/4 HEX Hd......oooiiiie ettt a et ee et aeeeees 2
Pan - DD, IMOTOT ... ettt ettt ettt e e e e enanes 1
NUt AsSY. 5/16-18 KEPS HEX.....ccouiiiiiiiiiiiiii ettt et 6
Motor, 120 VAC, 0.5 HP ... a e 1
Motor, 208-240 VAC, 0.5 HP......c.ooiieiiiie ettt tee e a e 1

* Before S/N 482046975 will need to order 00-962820-000G1 Motor Mount Kit

-29- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

10-11-12-13

14-15

16-17-18-19-20
21-22-23-24

= 33-34-35 S
A

36-37-38
AN

32 ',» .

1 > \‘

l’ '

\ D 1

1 S "

25-26-27 3 Y J
N .

28-29-30 .. L PL-57939

—————

OVEN PANELS AND RACK SUPPORTS
(PREVIOUS CONSTRUCTION)
(BEFORE 1-22-18)

F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

OVEN PANELS AND RACK SUPPORTS
(PREVIOUS CONSTRUCTION)
(BEFORE 1-22-18)

ILLUS. PART NO. NAME OF PART AMT.
PL-57939
1 00-424141-00002 Top (SST) (ML-126614, ML-126615, & ML-126616)........ccccciieiiiaaiiieeiiieeiiee e e e 1
2 00-424229-00002  Top (SST) (ML-126618 & ML-126619).......ccuiiiiiiiieiieeieie et eeee et tee et enaeeseeeeaaeeennnes 1
3 00-421799-00001  TOP = FTONL. ...ttt ettt ettt ettt ettt b e e bt e e e s e e ehbe ekt e embeeeaeeeateeaneeeabeassbneaeaaannnes 1
4 00-353484-00001  Plate = RELAINE..........oiiiiiiieiie ettt ettt et e e e e e e e sbe e e teeeeneeesneeetseeaeaaannnes 2
5 SC-053-41 Mach. Screw 1/4-20 x 1/2 Slotted Truss Hd. (SST)...
6 NS-038-08 LOCK NUt 1/4-20 FIANGE.........eeiiiiiiieeeiiie ettt sttt e e e e e et ee e e et te e e s e e e ssbaeeesnanaeaaeaaaeeeas 4
7 00-347080-00002  Bearing - DOOT SNaAft........ccuiiitiiiiiiiii ettt sttt ae et e e e e 2
8 00-353482-00001  SPACET ... .ceiutieiuiieitee ettt ettt et bt et e st eshe e e bt e e bt e sa bt e bt e e b e e e b e e e R bt e s bt e bt ea e e en bt e naae et ee e e e e e 2
9 00-353483-00001  Plate - Upper DOOr BEAING..........coitiiiiiiiii ittt sttt ettt ettt et e e e e e 2
10 00-424142-00002  Panel - Outer (SST) (LH) (ML-126614, ML-126615, & ML-126616) (Previous
(070 g 153 (U Te1 (1] o ) FE PSP SURRY 1
11 00-424230-00002 Panel - Outer (SST) (LH) (ML-126618 & ML-126619) (Previous Construction)......................... 1
12 00-499302-00001  Side - Left Body (ML-126614, ML-126615, & ML-126616) (Current Construction).................... 1
13 00-499303-00001  Side - Left Body (ML-126618 & ML-126619) (Current Construction)............ccccceevieeeiineeeennnnns 1
14 00-357919-00001  Kit - Door Seal (INCls. HEMS 15 & 32)........uiiiiiiiiie et e e ae e e saanrnnranaeees 1
15 00-423842-000G1  Seal - Vertical Door (Set) (LH & RH).......oooiiiiiiiiie ettt 1
16 00-428104-00001  Guide - Rack (LH) (ML-126614, ML-126615, & ML-126616) (Before S/N481809325)
................................................................................................................................................... 1
17 00-428104-00002  Guide - Rack (RH) (ML-126614, ML-126615, & ML-126616) (Before S/N481809325)
................................................................................................................................................... 1
18 00-428104-00003  Guide - Rack (LH) (ML-126618 & ML-126619) (Before S/IN481809325)..........ccccioiiiiiiieeaanns 1
19 00-428104-00004  Guide - Rack (RH) (ML-126618 & ML-126619) (Before S/IN481809325)..........ccceevuraiiiiiaaaannns 1
20 00-342141-00001  Rack - Support (LH) (ML-126614, ML-126615, & ML-126616) (Previous Construction)
................................................................................................................................................... 1
21 00-342141-00002  Rack - Support (RH) (ML-126614, ML-126615, & ML-126616) (Previous Construction)
................................................................................................................................................... 1
22 00-424833-00001 Rack - Support (LH) (ML-126618 & ML-126619) (Previous Construction)..............cc.cccuvvvvvvneen. 1
23 00-424833-00002 Rack - Support (RH) (ML-126618 & ML-126619) (Previous Construction).................ccvvvvveeeeen. 1
24 00-959456-0001 Rack - Guide Common (Starting S/N481809325).........ccccciuiieiiiiiiiee et ea e e e e 2
25 00-423766-000G1  Trim - Bottom W/Access Door Assy. (Previous Construction)............ccccveeeeieiiiiiieeesisiiiiiieenens 1
26 00-421797-00002  Trim - Bottom (Previous CONStrUCION)..........cccuiieiiiiieeicieie e e e e et e e e steae e e senneannaneeees 1
27 00-499261-00002  Trim - Bottom W/O ACCESS DOOT ASSY........eiiiiiiiiiiiiiiiieiiti ettt ettt e e e 1
28 00-423758-00001  Door - Access Trim (Previous CONSIrUCON).........c.eiiiiiiiiiiiii et 1
29 00-499297-00001  DOOT - LOWET ACCESS THM....ccuiiiieiiiiie et e e siiie e ettt e e sttt e e steee e e st e e e ssaeeesneeeesnseeeesasseaeeennsnnnnnennes 1
30 00-425199-00001  Fastener - Nylon (PUSh-IN)..... ... ittt et ettt e e st e e e seeneeeeeeeeees 2
31 00-424865-00001 Cover - Trim
32 00-357507-00001  Seal - Horizontal Door (30-1/2 In. Long) (Top & Bottom)..........cccueiiiiiiiii e 2
33 00-411265-00011  Rack Assy. (ML-126614, ML-126615, & ML-126616) (Single Center Cross Member)
(SISt I = 7= o] (TR 01 ) ST AR
34 00-411265-00022 Rack Assy. (ML-126614, ML-126615, & ML-126616) (Two Cross Members) (Used
from 9/09 10 S/NABTB09325)........eiiuiiiitiieiie ettt ettt et e et eeeas AR
35 00-959523-00001 Rack Assy. (ML-126614, ML-126615, & ML-126616) (Starting S/N481809554).................... AR
36 00-411265-00010 Rack Assy. (ML-126618 & ML-126619) (Single Center Cross Member) (Used Before
1701 TSP PPURUPRRUROt AR
37 00-411265-00020 Rack Assy. (ML-126618 & ML-126619) (Two Cross Members) (Used from 9/09 to S/
NABIBOOT25).....c ettt ettt b et ettt a e bt he e e ettt b ettt eas
38 00-959523-00002 Rack Assy. (ML-126618 & ML-126619) (Starting S/N481809554)...
39 00-959753-00001 Probe Guard & Retainer...........ccoviiiiiiiiiiieseceeee e
40 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......cccoviiiiiiniiiiciiiceeee
41 SC-115-51 Mach. Screw 10-32 x 1/2 Phil. Truss Hd...........oooiiiiiiiie e 2
42 00-347545-00001  Catch Assy. - Door (Previous COonStrUCioN).............eiiiiiii it 1
43 00-423848-00001  Shim - Door Strike (Previous Construction)..... AR
44 NS-038-03 Lock Nut 10-32 Flange (Previous ConstruCtion).............ccoiiiiiiiiiiiiiiie e 2
45 00-497585-00001  Plate - Strike (Current CONSrUCHION)...........uuiiiiiieii i 1
-31- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

33-34-35-36

31-32

22-23-24-25-26
27-28-29-30

—

16-17-18
19-20-21

10-11-12

OVEN PANELS AND RACK SUPPORTS
(CURRENT CONSTRUCTION)

(STARTING 1-22-18)

F-34608 Rev. K (July 2024)

-32-



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61246

1

00N O WDN

©

1"
12
13
14
15
16

17

18
19

20

21
22

23

24

25

26

27

28

29

30
31
32
33

34

35
36
37
38
39

PART NO.

00-424141-00002
00-424229-00002
00-421799-00001
00-961587-00001
00-922154

00-961656-00001
00-497585-00001
00-959753-00001
SD-032-07

00-423758-00001
00-499297-00001
00-425199-00001
00-423766-000G1
00-421797-00002
00-499261-00002
00-411265-00011

00-411265-00022

00-959523-00001
00-411265-00010

00-411265-00020

00-959523-00002
00-428104-00001

00-428104-00002

00-428104-00003

00-428104-00004

00-342141-00001

00-342141-00002

00-424833-00001

00-424833-00002

00-959456-00001
00-357919-00001
00-423842-000G1
00-424142-00002

00-424230-00002

00-499302-00001
00-499303-00001
00-959770-00001
00-959771-00001
00-959772-00001

OVEN PANELS AND RACK SUPPORTS
(CURRENT CONSTRUCTION)
(STARTING 1-22-18)

NAME OF PART AMT.
Top (SST) (ML-126610, ML-126611, & ML-136494).......ccceiiiiiiiiiiiecieee e 1
Top (SST) (ML-126612, ML-126613, & ML-136495)....
LI < T (o] o | PR PUPP PPN
ClIP = HOIA DOWNL ...ttt e et e e et e e e et e e e e e teeeeesnsseeeesssssssanneees 2
Screw 1/4-20 X 1 HEX Hd.....ooiiiiiiie ettt a e e 9
Y0 o] ool B ToTo (8 o] o 1T o TSRS SRUOUPUPPPPNt 2
Plate = SHIIKE. ...ttt ettt e e e 1
Probe GUArd & RETAINET..........c..iiiiiiii ittt e e e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......c.ccoviiiniiiiiiniiiiicceee 2
Door - Access Trim (Previous Construction)
DOOT = LOWET ACCESS Tt eiiiie et et et e e e e e et e e et e e st e e s e nae e e e naeeeeansneeeannneaaaaaaeaeens
Fastener - Nylon (PUSH-IN)..........o e e e e e e e 2
Trim - Bottom W/Access Door Assy. (Previous COnstruction)............ccococueeeeeeeiiiiiiieeenseeeeeeeee 1
Trim - Bottom (Previous CONStruCtioN).............ooiiiiiiiiiiiiiiiiecee e 1
Trim - Bottom W/O ACCESS DOOT ASSY.....cciiiiiiiiiiiiiiae ettt ettt s e e 1

Rack Assy. (ML-126610, ML-126611, & ML-136494) (Single Center Cross Member)

Rack Assy. (ML-126610, ML-126611, & ML-136494) (Two Cross Members) (Before

SINABIB09325).......ee ettt ettt ettt e s et et re e ae et e ae e b e et e teenreenbeereenre s neeeenn
Rack Assy. (ML-126610, ML-126611, & ML-136494) (Starting S/N481809554)
Rack Assy. (ML-126612, ML-126613, & ML-136495)(Single Center Cross Member)

(Used BEfOre 9/09)........ueeeee ettt ettt et e et e e et e e e ae et e e eaeee e e entneeeeeennnnnnnan AR
Rack Assy. (ML-126612, ML-126613, & ML-136495) (Two Cross Members) (Used

from 9/09 10 S/NABTB09325)........eiiueiiiiiieiii ettt ettt AR
Rack Assy. (ML-126612, ML-126613, & ML-136495) (Starting S/IN481809554).................... AR
Guide - Rack (LH) (ML-126610, ML-126611, & ML-136494) (Before S/N481809325)
................................................................................................................................................... 1
Guide - Rack (RH) (ML-126610, ML-126611, & ML-136494) (Before S/IN481809325)
................................................................................................................................................... 1
Guide - Rack (LH) (ML-126612, ML-126613, & ML-136495) (Before S/IN481809325)
................................................................................................................................................... 1
Guide - Rack (RH) (ML-126612, ML-126613, & ML-136495) (Before S/IN481809325)
................................................................................................................................................... 1
Rack - Support (LH) (ML-126610, ML-126611, & ML-136494) (Previous Construction)
................................................................................................................................................... 1
Rack - Support (RH) (ML-126610, ML-126611, & ML-136494) (Previous Construction)
................................................................................................................................................... 1
Rack - Support (LH) (ML-126612, ML-126613, & ML-136495) (Previous Construction)
................................................................................................................................................... 1
Rack - Support (RH) (ML-126612, ML-126613, & ML-136495) (Previous Construction)
................................................................................................................................................... 1
Support - Rack Guide (LH & RH) (Starting S/N481809325)..........cccceviiiviiieeiiiiiieeeeeceviiieeeeeees 2
Kit - Door Seal (Previous ConstruCtioN).............coiiuiiiii i ee e 1
Seal - Vertical Door (Set) (LH & RH) (Previous Construction).............cccccvveveeiiiieiee e 1
Panel - Outer (SST) (LH) (ML-126610, ML-126611, & ML-136494) (Previous

(070 g 153 (¥ Te1 (1] o ) TSP SRRt 1
Panel - Outer (SST) (LH) (ML-126612, ML-126613, & ML-136495) (Previous

CONSTITUCTION). ...ttt ettt bttt et ne et e e nan e et eaeeeas 1

Side - Left Body (ML-126610, ML-126611, & ML-136494) (Current Construction)
Side - Left Body (ML-126612, ML-126613, & ML-136495) (Current Construction)

STCT I B o Te] o (o] ) SR PUTRTUSURUPPPPY
ST I B ool (51 e (=) O PP PRUROY 2
ST I B ool g =T} i o] 1 1) PRSPt 1

-33- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

g g ey

i USED ON OVENS BEFORE THE FOLLOWING S/N

HGC5(NAT) SIN481834690 [-------------
HGC5(LP) S/IN481835500 !

! HGC5X(NAT) SIN481835794 | 540
| HGC5X(LP) SIN481835796 ! NS

33

23-24-25-26-27
28-29-30-31-32

i USED BETWEEN
\ 3/15/05 to 02/01/15

___________________

GAS PIPING AND FLAME CHAMBER
(BEFORE SERIAL NUMBER)

F-34608 Rev. K (July 2024) 34



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55189

1

0O~NO OB WDN

©

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

37

PART NO.

00-423819-00003
00-423828-00001
00-423828-00006
00-425433-00001
00-424940-00001
00-424940-00002
SD-034-52
00-423820-00001
FP-013-17
FP-078-75
SC-113-80
00-424728-00001
SC-117-60
00-423828-00002
00-423828-00007
00-424138-00001
SC-113-80
00-417879-00001
SD-034-49
00-424194-00001
00-424135-000G1
00-424195-000G1
00-010901-00031
00-010901-00032
00-010901-00033
00-010901-00034
00-010901-00035
00-010901-00036
00-010901-00046
00-010901-00048
00-010901-00049
00-010901-00050
00-424191-000G1
00-410841-00018
00-410841-00019
00-497269-00001

00-497269-00002

GAS PIPING AND FLAME CHAMBER
(BEFORE SERIAL NUMBER)

NAME OF PART AMT.
Pipe - Weldment Gas INlt.............cccuuiiiiiiiiii e 1
Tube - Flex (30 In.) (1/2 Male End) (Used with ltems 34 & 35)..........cccooiiiiiiiiiieiceee e, 1
Tube - Flex (30 In.) (3/8 Male End) (Used with Items 36 & 37).......ccccceevviieeiiiieeeeciie e 1

=TT O 1o TP PPPRRPRP 1
Fan = COOlNG (120 V.)..uiiiiiiie ettt stte e e et e e et e e e ass e e e snteeessbaeeeanaraeaaeaaeaeens 1
Fan - CoOlNG (230 V.). ..ttt ettt et b ettt e e e 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccoiiiiiiieiiiiiieeeiieeees 2
(= (=T o) ey | SRS

Elbow - Street 1/2 x 90 Deg. (Used with Items 34 & 35).....

Elbow - Pipe 3/8 x 90 Deg. (Used with Items 36 & 37)....

Cap Screw 1/4-20 X 1T/2 HEX H.......oemieiieeeeeeee et
Bracket - Gas ValVe. ..o 1
Mach. Screw 10-32 x 1-1/4 Phil. Oval Hd

Tube - Flex (18 In.) (1/2 Male End) (Used with ltems 34 & 35)..........cccooiiiiiiiiiiiiiceee e, 1
Tube - Flex (18 In.) (3/8 Male End) (Used with Items 36 & 37).......ccccceeviiieeiiiieeeeiee e 1
Manifold.......eiiiii e

Cap Screw 1/4-20 x 1/2 Hex Hd
NOZZIE = BUIMNEI.......ueieeiiiieeeeeeee e

Self-Tapping Screw 8-32 x 1/2 Slotted. Hex Washer Hd., Type T........cccvvieiiiiiiiiieiiiiiiiieieees 2
[ Tl (o] gl o F=T 4TI I 1= =Y (o USRS 1
Burner Assy. (ML-126614, ML-126615, & ML-126616)........c.ceoeeriirieiiienieesiee s 1

Burner Assy. (ML-126618 & ML-126619).......cciiuiiiiiiiiiiie ittt a e 1
Orifice - Spud (31 Drill) (NAT) (Sea Level t0 2499 Ft.)......cccooeiiiiiiieeeee e 1
Orifice - Spud (32 Drill) (NAT) (2500 Ft. 10 3499 Ft.).....coitiiiiiiiiiie e 1
Ofifice - Spud (33 Dirill) (NAT) (3500 Ft. t0 4499 Ft.).....cociiiiiiiiiieie e 1
Orifice - Spud (34 Drill) (NAT) (4500 Ft. to 6499 Ft.)....

Orifice - Spud (35 Drill) (NAT) (6500 Ft. 10 8499 Ft.).....cccuiiiiiiiiiiie e 1
Orifice - Spud (36 Drill) (NAT) (8500 Ft. 10 10500 F1.)......ceiiiiieiiiieiiie e 1
Orifice - Spud (46 Drill) (LP) (Sea Level t0 2499 Ft.)........cccoiiiiiiiiiiie e 1

Orifice - Spud (48 Drill) (LP) (2500 Ft. t0 4499 Ft.).....coeiiiiiieeeee e 1
Orifice - Spud (49 Drill) (LP) (4500 Ft. t0 7499 FL.)......ccviiiiiiiie e 1
Orifice - Spud (50 Drill) (LP) (7500 Ft. to 10500 Ft.).....c..ooiiiiiiiieicieeiiee e 1
COVET = BUIMNEI ACCESS..... ittt et ettt e et e e et e e e et e e e s aaeeeaeantaeeaeannseaesesnnnsnnnnenan 1
Valve - Gas Control (NAT) (Robert Shaw) (Before February 2005)..........ccccooiiiiiiiiiiiiiiineeeeeenn. 1
Valve - Gas Control (LP) (Robert Shaw) (Before February 2005)..........ccccoiieiiiiiiiniiiiieeeeee, 1
Valve - Gas Control (NAT) (White Rogers) (From February 2005 to February 2015)
................................................................................................................................................... 1
Valve - Gas Control (LP) (White Rogers) (From February 2005 to February 2015)
................................................................................................................................................... 1

-35- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

T L T S

i USED ON OVENS AFTER THE FOLLOWING S/N

[}

[}

[}

| HGC5(NAT) S/IN481834690 [-------------
| HGC5(LP) S/IN481835500 !

| HGC5X(NAT) S/IN481835794 !

| HGC5X(LP) SIN481835796 !

\

23-24-25-26-27
28-29-30-31-32

g
™

GAS PIPING AND FLAME CHAMBER
(AFTER SERIAL NUMBER)

F-34608 Rev. K (July 2024) 36



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-57940

PART NO.

00-423819-00003
00-423828-00006
00-425433-00001
00-424940-00001
00-424940-00002
SD-034-52

00-423820-00001
FP-078-75

SC-113-80

00-959486-00001
SC-007-93

NS-048-22

00-959662-00001
00-423828-00007
00-959379-00001
00-424138-00001
SC-113-80

00-417879-00001
SD-114-24

NS-044-07

00-959507-00001
00-959508-00001
00-010901-00030
00-010901-00031
00-010901-00032
00-010901-00032
00-010901-00033
00-010901-00035
00-010901-00046
00-010901-00048
00-010901-00049
00-010901-00050

GAS PIPING AND FLAME CHAMBER
(AFTER SERIAL NUMBER)

NAME OF PART AMT.
Pipe - Weldment Gas INIet............coouviiiiiiiiii e a e e e e e 1
I8 o TR 1o 1 [ T PPN 1
F AN = CliD. et ettt sttt e e e e 1
Fan - CoolNG (120 V.). ettt ettt a ettt ettt e e e e 1
=TT O o Yo g Yo T 0 Y PSR 1
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T....
(= (=T ox o] N | U SPRRRPUR
EIDOW - Pipe 3/8 X 90 DIEQ......eeiiiiiiiieeiiie ettt et e et e e e e et e e e e e aaaaaaeens 1
Cap Screw 1/4-20 X 1/2 HEX H..... .ottt e e et e e 2
Bracket - Gas ValVe........couuiiiiiie e 1
Mach. Screw 10-24 X 2-1/2 Slotted Rd. Hd..........coooiiiiiiii e 1
LOCK NUt 10-24 SPECIAL......cccuiiieiiiiie ettt e e e e st e e e st e e e snareeaaeaaaaeeas 1
Valve - Combination Gas, Convertable (NAT & LP).......ccoeiiiieiiieecee e 1
Tube - FIexX (18 IN.)..c.oiiiiiieiieeceeeeeeeee e
Cover - BUrNEr ACCESS, Mid..........ooeiiiiiieeieeceeee et e e e e a e e e
L1V E=TaT1 o] [« TSRO UR U UPUPPN 1
Cap Screw 1/4-20 X 12 HEX HA.......oooiiieeee ettt s e e ee e ees 2
[\ [o 24 ST = TU 4 =Y S PPPEEPRP 1
Mach. Screw 8-32 x 1/2 Phil. Pan Hd....
NUt ASSY. 8-32 HEX KEPS.......o ettt e et e et eeaaaaaeaeens
Lo LT (=T A = U4 o 1= PP PPPPPPPPI 1
BUMNET ...t
Orifice - Spud (30 Drill) (NAT) (Sea Level to 2499 Ft.).
Orifice - Spud (31 Drill) (NAT) (2500 Ft. to 3499 Ft.)....
Orifice - Spud (32 Drill) (NAT) (3500 Ft. 10 4499 Ft.).....ccoiiiiiiiiiiee e 1
Orifice - Spud (32 Drill) (NAT) (4500 Ft. 10 6499 Ft.).....ccoviiiiiiiiiiieiie e 1
Ofifice - Spud (33 Drill) (NAT) (6500 Ft. to 8499 Ft.)....
Orifice - Spud (35 Drill) (NAT) (8500 Ft. 10 10500 FL.).......oiiiiieiiiieeiie e 1
Orifice - Spud (46 Drill) (LP) (Sea Level to 2499 Ft.)........ccooiiiiiiieeeiiie e 1
Orifice - Spud (48 Drill) (LP) (2500 Ft. t0 4499 Ft.)......ooiiiiiiiii e 1
Orifice - Spud (49 Drill) (LP) (4500 Ft. t0 7499 Ft.).....ooiiiiiii e 1
Orifice - Spud (50 Drill) (LP) (7500 Ft. to 10500 Ft.).....c..oiiiiiiiiiieiiieeie e 1

-37- F-34608 Rev. K (July 2024)



DGC5 & HGC5 GAS CONVECTION OVENS REPLACEMENT PARTS

FORM 34608 Rev. K JULY 2024 PRINTED IN U.S.A.



